D TOMEI/ M21K32 20254128

The Engine Specialist

= =
@ @ @ @ INSTALLATION MANUAL

EXTRACKI +%5=r5..<75— 3DA-GDJ250W

EXTRACKTI Titanium Muffler for 3DA-GDJ250W

i 441012
(PART NUMBER)

EE
(APPLICATION) TOYOTA LAND CRUISER 250 GDJ250W

HZAEE skrrskkkkskskkkkk2p

English skskskskskskeskskekskkskkkdp

O ZDHRERAEE RCGA THLHMELIZELY

O EHEDRITI HEMERELHE THMELZSL
OAETMYMFTRLARIIZREL TS
ORFTEERTRYM T EENDEHEEIFIRELLT BERABELIZEN

TOMEI HEZDEBEV EIFHYNESTENET, . N
TOMEI EXTRACK Ti ¥ 75— (AN —EfTPA TO—RETICEN T BEILLBIMERESHL DD
BEEIA AR—YEFTICREGHERORZEERIEYIZ—TT . XT(—LLEBRYHTOBE

@ Read this manual carefully prior to the installation.

@ Refer to the TOYOTA official Service Manual along with this Manual.

@Keep this manual for future reference after the installation has been completed.

@Give this manual to the owner when the installation was performed by another person or a shop.

Congratulations on your purchase of the quality TOMEI product.

TOMEI EXTRACK Ti exhaust muffler has been designed to maximize the exhaust flow while minimizing
the weight and sound volume.

EXTRACK Ti is the perfect choice for a vehicle runs both on offroad and street.




BEES TRons/sEnfioTharERELTESN. ORNZRBEOKETT .

AL IN(T A ( — )

HAR7yk (1) HB5FINUK 80 (1) HSTINE 70 (1)
"ea @ TOMEIPOWERED n: s
E \4 BOLT-SMOOTH-PAS
75 URILEMI0 (2) 2520+ vkM10 (2) RILFRL—RAR—Z (1)

BRYFFICHREGT RS

IVUVUEEHRIE—RK MLOLUF -BEEMRE

A 3=
BASECEAOBEEREAETY, AROEEEEABIDNEA BEOMHLNEDICEBLTIEEL,
WA RO LSO IRE S 1B LA . B0 BT I8 CRIBL T,
BIIEE T HEELAANORYfFHIEEOHLIIZEY, $ﬁ£$0129>€5§?§¢6?&hﬁ‘%")i?'o
B OREED TR, REEEERALGNE. A DERYBRTT .
B OALESHNL, EREBOTAR) T 1EiTHEN TS,
KA £ 2K BEY DT CGHE RN BT HEE DT CEYET.

A g

= =]

WA RORYHIHETIT—HSURTS—RDEE AR RE T THEL, \ ‘

MRS KRS LDEMOWE- NS AEC TR O, #ifh ALEBABED RSBTNB 50, WRBABRO
B (FREEI= T > TXEELN,



1. #HEIXY—RMTITS—OERYSL
A CCCitETADIEEEFIETT , BEDHMEHRBEAEIIDHTBFEEELZSHBL TS,

1. N\yTF)—IAFRigFERYH T,
2. IXY—RT—IL Tyt T)—F#BWYST,

2. TOMEI EXTRACK Ti ¥ 75— Y 4{tI+

(B BOEEMER]
RASAEDOERBERIETEROBEYTY

f06

@D AUINATA ® TI52TRILEMI0

@ A4 TB ® 7522+ vbM10 [340~39.0 Nm (3.5~4.0Kgf-m)])
Q@ T—ILFvT @ 95T INUR 70 [5.0~7.0 N-m (0.51~0.71Kgf*m)]
@ HRYE ® 95T\ K 680 [60~7.0N-m (0.51~0.71Kgf-m)])

[&EEFIE]
1. XA YNRATAERBEOH Ry b, 75 HRILEMIO. 75+ FMI0ZER L TRBAT %,
2. AN TBIZHSUTINUR Q10 BLTAA U ISMATAIZELAHA . RITS—N\UH—FEBY F 115,

3. ISUTIRILMMI0ETS U OFyMI0ZERFED T 5,

<H#EDEFFRILY >
[34.0~39.0 N-m (3.5~4.0Kgf+m)]

4 T—=ILFVTNOZTINVR p80ZFBLTAA U INATBIZELIAH . FADMEIZHET S,

A axs
TF—ILFVTEAM D INMATBEDELAHEDENY RN DS N ESERTRAEL, T—ILFVTDELAAHEA
A TBDIHE LY H2ESIELES L TLESLY,

" BARMELIRE




5. RTALDTFHENEVWEEHERELISVTNURERTHDT 5.

<EHBDFHFRILY >
[5.0~7.0 N-m (0.51~0.71Kgf-m)]

N
Y=y
55UF IR RE RGBT DAY TLERL, \
55 TN R DEER B A BENEBONT . BRARET BRRABYET

(@ JENN = | — X
S

- -

i

A xm
EREEEDTIT IR, FHDLNEERBL TRBOEToTHEL, \
Fods. BEEKE (S LY+ AHIUT o R BHNELNE S (. MDA 7L & B ABICRRE IS
B, RBRDER) T 5o A% L= . AL TS,

TS (CARBE R ELRETERT 5L, EAPHEIORELLYET .,
Y 0 S B E AT o TS,

REPHEAFEHIZEY, UTNUNR—NB LRSS HYET  BEITISL . BRI EREIT O TSN,

3. MY+ ORESR
1. FEWICTF BN GEVIEEHERT 5,
2. IVOUERBIL. TARYL T N 5#2500rmIBEETHEZ LIF, HIRBNCEEENELNERT 5,
3. EEHEITL. BEHIRNCEEENGLHLHERT D,

A e

- F A HLHEFDIMRAREL . ER KK OBREDRE LGS -OHERITEEITIToOTIZEL,
HKRNDHLEMEDBETOHRIARICESPBEECTREALLY, FIRTYT,
ETHICRERZRLUEGREIELISETEHRILL, BRETO>TZS,

- ZDHETEEZITISE X, XI5—N+ 2 THARETIT TS,
HROBEGENELTVDBRRIIVOUEBREBE Y EFEFICBEEZKBELIERICHE> TS,

A sz

300~ 500kmEITEICHEIZEADNLELD, HERBANELNEESRL, BLEDOHEL TS,



KIT CONTENTS  Below is the contents of this kit with the quantity listed in brackets ().

W x{ Main Pipe B (1f
v Main Pipe A (1) ( hi)_ )

END TIP (1)

O
==

s

Gasket (1) CLAMP BAND ¢80 (1) CLAMP BAND ¢ 70 (1)

- % ©TOMEIPOWERED wc
E & BOLT-SMODTE:PAS

FLANGE BOLT M10(2) FLANGE NUT M10(2) BOLT SMOOTH PASTE (1)

=)

REQUIRED TOOLS

*General Maintenance Tools *Torque Wrench =Service Manual

A CAUTION

M Replace the exhaust system when the original sound reduction performance is impaired.
B This product is to be installed by a qualified professional in a fully equipped workshop.

B This product was designed specifically for the application specified. If the attempt was made to use this product on
another engine/car other than specified then you will risk damaging this kit and or the engine or components related

with it.
WM This product is to be installed with the appropriate tools and equipment to prevent any engine failures and injuries or

bodily harm.
B Avoid unnecessary blipping and/or long idling to prevent water accumulation in the system from the steam contained

in the gas.
Water in the system may cause impairing the sound reduction performance.

A WARNING

M This product is to be installed when the engine and engine bay is cold.
M Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles official service

1. Disconnect the negative terminal from the battery.

2. Remove the exhaust tail assembly.

2. INSTALLATION OF THE TOMEI EXTRACK Ti MUFFLER

[Tllustration of the mounting position of each bolt & gasket])

The installation of the bolts included in the kit is shown below.

@ Main Pipe A ® FLANGE BOLT M10

® Main Pipe B ® FLANGE NUT M10 [34.0~39.0 N-m (3.5~4.0Kgf-m)]
® EndTip 7@ CLAMP BAND ¢ 7([5.0~7.0 N-m (0.51~0.71Kgf*m)]
@ Gasket ® CLAMP BAND ¢ 8([5.0~7.0 N*m (0.51~0.71Kgf*m)]

[Installation procedure]
1. Temporarily attach Main Pipe A to the vehicle side using Gasket, M10 Flange Bolts and Nuts.
2. Slide Clamp Band ¢ 70 onto Main Pipe B, connect it to Main Pipe A and to the hanger points.

3. Tighten M10 Flange Bolts and Nuts to the specified torque.

<Torque Specs>
[34.0~39.0 N*m (3.5~4.0Kgf*m)]

4. Slide Clamp Band ¢ 80 onto End Tip and secure it at the desired position.

A CAUTION
Adjust the position within the range that leaves enough area to clamp it tight, and in the range that the end of Main
Pipe B does not stick out inside End Tip.

Max. extended




5. Check for any interference and tighten Clamp Band ¢ 80 to the specified torque.
<Torque Specs>
[5.0~7.0 N-m (0.51~0.71Kgf-m)]

A CAUTION

Position Clamp Bands at the very end of each pipe.
Clamping at an inappropriate position may result the joint(s) to come loose during operation.

O

X

i

_%_
—

A CAUTION
*Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts are
tightened correctly so that there is no pollution caused form any exhaust leaks.

= After fitting the straight pipe and/or catalytic converter please check that there are no signs of olil,
dirt so as not to burn them later when the car is running.

= After fitting the exhaust, you should check if the rear bumper will be at risk from heat from the pipe.
You may need to add extra heat shield protection on the rear bumper.

3. INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3. of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.
parts, bolts and nuts.

A WARNING

*Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

*Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

-If there is anything felt abnormal when driving please stop immediately and check the car over.

*When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

*If any parts are lost or have fallen off then does not restart the car until the missing parts) can be
replaced properly.

A CAUTION

*Check for exhaust gas leakage, and tighten all the bolts / nuts to the specified torque again
after the initial 300 500 km.



TOMEI POWERED
BABH FE/VT—F

T194-0004 RIEARETHMEERMS5-4-27
TEL : 042—795—8411 (%)

FAX:042—799—7851
http://www.tomei-p.co.jp

COHEBIZEAHIIMYMTIT. IBELDOTHRRIT LE~BELNLET,
BEEERE: A~ (HRE. FXFIRFK9:00~18:00

Please contact your local authorized distributor listed on our website
if you have any questions in regards to the installation / usage of this product.

EXTRACK Ti F4=r9 Ls<Y 75— 3DA-GDJ250WERKEHEAE 20254128 M21K32
EXTRACKTi Titanium Muffler for 3DA-GDJ250W INSTALLATION MANUAL 2025.12 M21K32-0



